

CERTIFICATE

No. B 03 10 28805 005



Holder of Certificate: Forplast, S.A.U.

Barcelonès, 15 P.Ind. Ramassà
08520 Les Franqueses del Vallès
Spain

Certification Mark:



Product: Fitting

PERFORMANCE

The product was tested on a voluntary basis and complies with the essential requirements.
The certification mark shown above can be affixed on the product. See also notes overleaf.

Test report no.: 70038012/1

Date, 2003-12-03

A handwritten signature in blue ink, appearing to read 'Sandoz'.



Page 1 of 2